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SHENZHEN HUANCHENG PLASTIC DEVELOPMENT CO., LTD
INDUSTRIAL FACTORY BUILDING 1, SHI'AO VILLAGE, DALANG, LONGHUA TOWN, SHENZHEN CITY

The following sample(s) was/ were submitted and identified on behalf of the client as:
Sample Name :  ELASTIC PLANK220

SGS Ref No. : GZMR121025335

Test Performed . Selected test(s) as requested by applicant
Date of Receipt : Oct. 16, 2012

Test Period : Oct .16, 2012 to Oct. 22, 2012

Test resuli(s) . Please refer to the following page(s)

********To be Continued********

Signed for and on behalf of
SGS-CSTC Ltd.

Ramber Li
Technical Supervisor
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Test Information:

Sample description: White foam
Test ltem: Horizontal burning
Test method: FMVSS 302-1998
Specimen: 356x102x10.9mm
Conditioning: 21°C, 50%RH, 48h

Test result:
Specimen No. 1 2 3 4 5
Burning distance, mm / / / / /
Burning time, s / / / / /
Burning rate, mm/min 0 0 0 0 0

Standard’s requirements:

a) The specimen shall not burn, nor transmit a flame front across its surface, at a rate of more than 102 mm
per minute, or

b) The specimen stops burning before it has burned for 60 seconds from the start of timing, and has not
burned more than 51 mm from the point where timing was started.

Conclusion: Pass

Note: 1. The flame extinguished before the first mark.

2. The above test was carried out by a SGS laboratory.
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********End of report********
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